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4 HLES T it 18650 3.7V 1200mAh 4. 44Wh
5L AR Chinese
N N
ame of Sample %X
English
k5 1120010096
Sample No.
ES™X Vo FZMEL IR TIR AT
Consignor
£ S B & ML A BRI G R AR
Manufacturer -
Ko 7 sk B E CRTREIDISHmED RS AMREE Y

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

K Z A REmE (T aERYamnENE RBIETR)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
£ Lo 5 AN s
:*”h* S5 6 TR AT L1 55

Ppearance Violet Cvlinder plastics film shell

HaeEZ a8 92020-01-06 HrRALIE B A 2020-01-22 ~ 2020-02-27

Accepted Date Test Date

AR B

= BBl SR IR B) s vhid s SME R T SR IOL

Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Impact, Forced discharge
LN, ZRLAFEHAE (XTEREYWERNENT REAFETA)
ST/SG/AC. 10/11/Rev. 6 Amend.1 38. 3¥r#fEZEK .,
ﬁiﬁmféié' The sample has passed the test items of UNITED NATIONS ”“Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6
Conclusion Amend. 1 38.3
A 2pH (Date) : N 2020-02-28
&z Al A B Rechargeable Lithium fell.
/.
Comment
FiE st / B L AL
. /
C:gzg;:r Post Code
Bk %« T T (3% Y] @ﬁ
,5,V{/ : Compiler:
Approver: Checker: p
R%

Title:

IR THEN (Vice chief engineer)
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N Name of Test Standard requirement or The i )"“_ ¢
. tema Clause Number of Standard Test Result Conclusion | Remark
| <—’f;~u" 3?”/}1&1”3"’ R HIFR
; EE&E{ S /11/Rev. 6 \mnd.l 38.3 SI}?_[&{J?’-: | . /\7:14(
A‘ltltUd‘e L\ \Lmua] of Tests and Criteria &% Apendix 1 Prx Id
simulation ST/SG/AC. 10/1 [/Rev.t Amend.1 Section S
8.3 Test T.
wHE KT JEbA é‘@u" BEWCE AR
;’ﬁ‘{ﬁﬂﬁ Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 W3 2
2 45T, 2 . Ik
& See A X 2 i
Thermal test UN \Lmua] of Tests and Criteria =8 Apenn P:ssgd d
ST/SG/AC. 10/11/Rev. 6 Amend. 1. Section &
38.3 Test T. 2
BAE (kTR RO R R AT
£ HEFM) ST/SG/AC. 10/11/Rev.6 \mcnu 1383 | IHiE 3
3 7 4 IRET. 3 San - Dtk
- Appendix 3 Exisy
Vibration UN Manual of Tests and Criteria - Passed
STy 'S" /AC. 10/ H/R(’\‘. 6 ‘Amend. 1 Section
38.3 Test T.:
1{7::1,1<),Jf:"‘\c' b
:{q:ﬁ_:'. f ]:/I’r‘ ST/SG/AC. L0/ 11/ Ru R 4
4 Shock BT 4 See Appendix 4 EHE /!
oc UN Manual of Tests and Criteria . Passed
ST/SG/ \L' 1(1 /11/Rev. 6  Amend. | Section b
leAh I R U‘IIM
AR ‘11/Rev. 6 Amend. | 38.3 | W& 5
= v e I
0 o s See Appendix 5 &
Extergal ?hort UN Manual of Tests and Criteria e Passed
circuit ST/ "SG/_\L‘, 10/11/Rev. 6 Amend. I Section
JS 3-Test T.5
{ ORT R L‘x .3J _%‘H"Eb(—: WIS FIPR
' e ¥ ST/SG/AC. I/Rev. 6 Amend. 1 38.3 | LHfFE 6
6 1 B4 o See Appendix 6 &
mpact LN \Lmu 1 of Tests and Criveria Passed
ST/SG/AC. 10/11/Rev. &  Amend. 1 Section
38.3 Test T.6
A E (XTRERIERMEND REF
#EF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 MM 7
- ) LU I S W A ok
B d idisch B L ) - See Appendix 7 =
orce 15charge [UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
8 UTFZH
o BRI KA SRER A 21°C-23°C s SAETIR AL : /%
TactiEmdrprialt Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
L
Test Item
MORBREA e o
> / /
Subcontracted Test NOREE ; ,
Condition Subcontracted | Name Post Code
Laboratory Hub L
Address Tel
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= il == 12 R
A% 1 WRAE £H | EEA
No.
9 Name of Test Items Altitude simulation
s YN s
R HEk A REA] Before RIS After =
ol 5t lrnei] i3 RERA|HACE| b
&3 ample Status ¥ E| RE FF#E/E | Mass Loss | Residual | L&
Sa;lnple M/ass OCv Mass OoCV OCV  |Other
0. /g N /g IV % /% Event
ICYCSE 2 7 e
001 ]CYCLFUI iy chazged 36. 5960 4. 08 36. 5952 4.08 0. 00 100. 00 o)
y ICYCTE& T an
002 1cYe ];“ﬁ), chariad 36. 7936 4.08 36. 7904 4.08 0.01 100. 00 ()
> ICYCTER A o
003 ICYC Fully charged 36. 7418 4.08 36. 7390 4.08 0.01 100.00 | O
ICYCTE2 7l e
004 ICYC Fully charged 36 9030 ‘]: 08 3b 9542 4 07 O OO 99. T:J O
- 1ICYCRE L A /H = .
005 1CYE Fully charged 36. 8518 4. 08 36. 8489 4. 08 0.01 100. 00 0]
25CYCEA TR - -
006 25CYC Fully charged 36. 6185 4. 08 36. 6156 1. 08 0.01 100. 00 (o)
5 25CYCE e R L e
OO‘ 25CYC Ful ]_\_'Fch'rll‘gl:d Oh. 1047 ‘{‘ 07 36 I()gl 4 07 O OO 100 OO O
25CYCTEA T H .
008 25CYC Fully charé 36. 9241 4. 08 36. 9227 4. 08 0. 00 100. 00 (]
25CYCTE A A o . .
009 25CYC Ful I:Chm.gm 36. 6911 4. 08 36. 6890 4. 08 0.01 100. 00 0
25CYCoE AT el :
010 25CYC Fully Chj:‘,gud 36. 8934 4. 08 36. 8916 4. 08 0. 00 100. 00 0]
2 }‘?rf E:Th s Sm]c:}'li”hLIi:]Lkmm” Iy

&z L-#R V-RA DR R-E F-R K -k, RARA. K. RRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 5 RRRE L4 | HWR
No. Name of Test Items Thermal test
=N Bk A RIEF] Before RIS After 235
FT Sample Status =z ek K= Fr38-® % | Mass Loss Residual | 3
Sample M/ass ocv Mass ocv OCV |Other
No. /g AY /g Y% /% /% Event
ICYCSE LA H SQE 96 5025
001 ICYC Fally clspgsi 36. 5952 4. 08 36. 5935 4.03 0.00 98. 77 ¢}
: ICYCSE 2R Xy B
002 ICYC Fully charged 36. 7904 4. 08 36. 7914 4.03 0.00 98. 77 ¢}
’ ICYCSEL A Hy Siie o
003 1CYC Ful 1: eFored 36. 7390 4. 08 36..7377 4. 04 0. 00 99. 02 ¢}
ICYCoE A7 s = - ” =
004 Leve };UI’H ehavgad 36. 9542 4. 07 36. 9501 4.03 0.01 99. 02 ¢}
. 1ICYCSES 7 . 3 -
005 LCYC Fully charged | 36- 8489 4.08 36. 8450 4.03 0. 01 98. 77 0
25CYCIE TR cp : S
006 250YC }-‘;1 Iy charged 36. 6156 4. 08 36.6133 4.03 0. 01 98. 77 ¢}
o 25CYCTE R A Qg =20 ¢
007 | 250t Futts comeced .l B 031 4,07 36. 6993 4.03 0. 01 99. 02 0
25CYCHER T 26 9997
008 950YC [;;I’]_\_ﬂ,h(n_gd 36. 9227 1. 08 36. 9206 4.03 0. 01 98. 77 0
25CYCRE AR : :
009 2500 Irtl l}_' chasgee 36. 6890 4. 08 36. 6861 4.03 0. 01 98. 77 0
25CYCTER R n
010 25“8 ];llfl_\,‘ charged 36. 8916 4. 08 36. 8880 4.03 0.01 98. 77 0

v 1o 2fThis space intentionally
2 |\1E left blank

&k L-R V-RA D-#B4K R-2RE PR K -k, LRA. LMEA. LKE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully charged
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e 5 BRAE L4 | R
No. Name of Test Items | vipration
Ha | #ang BB B | RBSAt |rsuslgees|
%5 Sample Status RE FREE| FE FF3-4, /& | Mass Loss | Residual | ZL
Sample Mass ocv Mass ocv ocv Other
No. /g A4 /g N 1% 1% Event
001 | oyeporr® 1365935 4.03 | 36.5935 | 4. 03 0.00 | 100.00 | o
002 | | GERERL o 136.7914| 4.03 | 36,7886 | 4.03 0.01 | 100.00 | o
003 Wy S B K - v f PR 36. 7356 4.03 0.01 99. 75 0
004 | |y Rt o 136.9501 |  4.03 | 36.9495 |  4.03 0.00 | 100.00 | o
005 | yc ikl 1368450 | 4.03 | 36.8455 | 4.0 0.00 | 100.00 | o
006 | oo prore o 136.6133 403 | 366131 | 403 0.00 | 100.00 | o
007 | poorepurare® o 1366993 | 403 | 366092 | 403 0.00 | 100.00 | o
008 | oqiprit 1369206 4.03 | 36.9209 | 403 0.00 | 100.00 | o
009 [ peecrocetlll Mae es61 | 403 €% BEW [ o8 0.00 | 100.00 | o
010 e 36.8880 | 4.03 | 36.8878 | 4.03 0.00 | 100.00 | o

1— l‘,/—;;» E This space intentionally

left blank

&ix: L-R V-RA D4R R-3KE F-E£K -k, LBA. LMK, LHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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\=4
5 ) KRR B % A et
No. Name of Test Items Shock
RIEAT Before RE S Aft =
*-‘f—:f\': *—?un::’kf& = - = REHRE %’J%QE— HAd,
%% | sumplestatus RE | F#wE| RE |F%EE| MassLoss | Residual | TLE
Sample Mass ocv Mass OoCVv OCV | Other
No. /g NV /g Y% /% /% Event
ICYCE4 7 e ‘ =
001 | icvc Fully chargea | 36-5935 |  4.03 | 36.5937 | 4. 03 0. 00 100.00 | o
1ICYCSEA = S i ’
002 [ 1evc Fully charged | 367886 |  4.03 | 36.7888 | 4 03 0. 00 100.00 | o
1(.\ ‘té,/‘ L — — —
003 | iovc rumty mged | 36.7356 | 4.037 | 36.7359 | 4 03 0. 00 100.00 | o
004 | ove Purty ortced | 36.9495 | 403 | 36.9497 | 4. 03 0. 00 100.00 | o
005 | oy horry odea | 36.8455 | 4.03 | 36.8458 | 403 0. 00 100.00 | o
25CYCsE &7 A g i el
008 | 230¥C Fully charged | 36.6131 | 4.03 | 36.6136 | 4.03 0. 00 100.00 | o
007 | g5cvc Pulis crmged | 36.6992 | 403 | 36.6999 | 4 03 0. 00 100.00 | o
2OVC5e AR r . :
008 | g5cvc Fatly omcmed | 36.9209 | 403 | 36.9212 | 4 03 0.00 100.00 | o
009 | gcve Foriy msed | 36.6862 |  4.03. "36. 6866 4 03 0. 00 100.00 | o
010 | gscve pariy oed | 36:8878 | 4.03 | 36.8881 | 4. 03 0.00 | 100.00 | o

»< 4This space intentionally

J‘ f‘ﬁ:t left blank

Fid: LRk V-IRA D-FR4R R-KE F-AK 0-ReR. LB, LMK, ZEE. Ak
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 5 AR B 4 A S %

No. Name of Test Items External short circuit
B &% HBRA HERBORGBE s
Sample No. Sample Status Max. Externii:Temperature Offier et

/

e 1c&'écggﬁ§é£§ged 122.0 0

o 1cyépggf§?cﬁhﬁged 120. 8 0

Ui 1C\'é(‘giﬁ?f§$ged 120. 8 0

Al lfﬁécgﬁflij\?l;%ged [11.9 0

bo5 ICYéCgE%?ﬁgged 121.6 0

206 25CHE Fursy 2hacged 118.8 0

. L e 125.2 0

008 23C\28C;E7?Aﬁi%ged 120.2 0

009 250) e s 124. 1 -

010 122.9 0
DLF 2 This space ir;j_i(;;i:icnall_\' left

&iE: DR AR F-RK 0-LRR. ARK. LRL.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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2 6 KRR B 2R gl

No. Name of Test Items Impact
TP BHERAE HERBRESRL ARAR
Sample No. Sample Status Max, Extem/ilcTemperature Other Event

e

0L 1CX'1C,C\5COG?OC;$§1 ty 25.0 0

ol IC&}CC\.'SCO‘-"‘;) OCaf)Parl ty i 0

B ICYICOSCO*‘? Oca?ai ty 24.5 0

ule 16\'1CC\:5C00§ chfl ty 2846 2

66 ESCZX?CC\éCOf? chjl ty 25 0

018 25(2\‘55?03? Omgajcil ty 25.0 0

019 25(‘2‘13(\L X3(0rO O(i ;;Fafl ty 5.1 0

020 23(2‘4:{\:{05 Oé;iil%ity 25.0 0
BLF 25 This space intentionally left

blank

&iE: D-fRIK F-RK 0-RAK. RAX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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) . R A 4 AR TR
No. Name of Test Items Forced discharge
o5 HaRE EAE
Sample No. Sample Status Othiet Event

021 1CYC llfcsii%fijibfcfal‘ged 0

022 10YC IFCLFICIT\: gZ?c[I%al‘ged Y

023 1CYC 1}:(3.1(‘1&;15?1’&?&11@6(1 %

024 1CYC 1Fct}.lclh7}?%ib§ct}?arged O

025 1CYC IF%CF /g\iﬁskcrl?arged 0

026 1CYC 1I:Cuylcl%\‘fi{c]iiifjs[ic}hﬁarged 0

027 1CYC IFCLFICIS\ti?;%ﬂgP”A Y

028 1CYC lrﬂxiy_[/iz(c?dlged 0

029 1CYC 11I{L.z\;l(“"Lljyir:i{Eibsfzc&ltliarged 0

030 1CYC ]}{;\l(ﬂ:;\_xl: ?i%(c:?arged 0

031 25cyc:25';: 1('7\L?:1b3 cthéar ged 0

032 25cyc2€i?(:I 1(1)\: gl sl:}’r:larged O

033 25C\'C25FCL3'1C1%Tiﬁgcr}.?arged 0

034 25c&'CZSFS?icl%fi)fcfa1~ged 0

o 25CYCIEA e

035 25CYC Fully discharged 0

036 25CYC25FC1}'1C1% iiﬁibf cfarged 0

037 2scu'c25FC\} 1C1;\‘C /fi?c'zgaz~ged o

038 25CYC25FC1} ﬁ%?ibi?arged o

039 25C‘1'C25FC11Y1C1%%i’fcfarged 0

040 25(\’c25FCuY1C§-E ?Ec,?arged 0

%&E: D-fRIR F-R K 0-RMIK, AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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